
GSV1000
Feb 2023

Ver.2

Parts Catalogue



GSV1000



Ｆｒｏｎｔ

Ｒｅａｒ　Ｕｒｅｔｈａｎｅ

Ｒｅａｒ　Ｒｕｂｂｅｒ

Ｃｏｎｖｅｙｏｒ

Ｈｏｐｐｅｒ

Ｅｎｇｉｎｅ

Ｗｏｒｋ

Ｗｏｒｋ

Ｔｒａｎｓｍｉｓｓｉｏｎ

Ｐｅｄａｌ・Ｗｉｒｅ

Ｗｉｒｉｎｇ

Ｄｒａｇ　Ｂｒｕｓｈ

Ｄｒａｇ　Ｂｒｕｓｈ

Ｄｒａｇ　Ｂｒｕｓｈ

Ｄｅｃａｌ

Ｃｏｎｔｅｎｔｓ



Ｆｒｏｎｔ



GSV1000
 1108～

Code Parts Name Qt Specification Note

A- 1 K22600102 Chassis 1 1108～

A- 1A K09127000 M12×70 bolt 2

A- 2 K22683000 Fuselage number indicator plate 1

A- 3 K21650001 Safety walk sheet (right) 1

A- 4 K21650101 Safety walk seat (left) 1

A- 5 K22609200A Front wheel fork 1 11008～

A- 5A K09102500 M10×25 Bolt 1

A- 5B K09100204 M10 Large washer Ф30×3.2 1

A- 5C K04034001 Key 10×8×40 One side round 1

A- 5D K20251500 Grease nipple 1/8 straight 1

A- 6 K02506000 Thrust bearing 51106 1

A- 7 K21616800 Front fork collar 1

A- 8 K02706100 Bearing 6906 2

A- 9 K08604700 Snap ring R-47 1

A- 10 K21653100 Oil seal 1

A- 11 K21605802A Handle flange 1

A- 11A K09080890 M8x8 hollow set 2

A- 12 K22609300A Handle Post 1

A- 12A K09103500 M10×35 Bolt 4

A- 13 K21603201 Handlebar 1

A- 14 K21353900 Grip 2

A- 15 K21603301 Handle Handle Fixing Bracket 1

A- 15A K09105500 M10×55 Bolt 2

A- 15B K09080890 M8×8 Hollow set 1

A- 16 K22602800A Tachometer/speedometer mounting base 1

A- 16A K09105500 M10×55 bolt 2

A- 17 K22602100AR Marker right 1

A- 18 K20207000 Marker mounting stepped bolt 2

A- 19 K20213400 Spring for marker 2 φ1.4×11×70

A- 20 K22601700 Marker rubber plate 2

A- 20A K09061500 M6×15 bolt 2

A- 20B K09060103 M6 U nut 2

A- 20C K09060201 M6 large washer Ф16×1 4

A- 21 K22602100AL Marker left 1

A- 22 K22608500B Speedometer sensor mounting stand 1

A- 22A K09061500 M6×15 bolt 2

A- 22B K09060201 M6 large washer Ф16×1 2

A- 23 K31501200 Front fork plate 2

A- 24 K21606103 Front wheel shaft 1

A- 24A K09160110 M16 nut P1.5 2

A- 25 K21609900 Front wheel shaft collar 3 φ45×φ35.2×15

A- 26 K03040700 Pillow block UCFC207 4

A- 26A K09124000 M12 x 40 bolt 15

A- 26B K14704501 Tachometer sensor mounting bolt 1 HA548B

A- 27 K31501507 Front urethane tires (both ends) 2

A- 28 K31527800 Front shaft spacer shim Suitably 1mm

No.



Ｒｅａｒ　Ｐｏｌｙｕｒｅｔｈａｎｅ ｔｉｒｅ



GSV1000  1108～

Code Parts Name Qt Specification Note

B- 1 K03010700 Pillow block UCP207 2

B- 1A K09145500 M14 x 55 bolt 4

B- 1B K21606802 Rear axle pillow stop fitting 2

B- 2 K21616900 Rear axle pillow puller 2

B- 3 K03010600 Pillow block UCP206 2

B- 3A K09124000 M12 x 40 bolt 4

B- 4 K21604403 Rear axle 1

B- 4A K09100206 M10 Large washer φ50×3 2

B- 5 K22052700 Transmission 1 H-34PH Remote

B- 5A K091040701 M10×140 Semi-threaded bolt 1

B- 6 K22608300 Transmission support 1

B- 7 K22403300 Disc brake plate 2

B- 7A K09127571 11T M12×75 Bolt 4

B- 7B K04034501 Key 10×8×45 Both round 2

B- 8 K22603600 Transmission sprocket 2 60#-14T

B- 8A K09082091 M8×20 Hollow set Togari 4

B- 9 K22670105 Lambda chain 2 60＃-60L

B- 10 K22401502 Rear axle collar (outside) 2 φ45×φ35.2×22

B- 11 K31527800 Front shaft spacer shim Suitably 1mm

B- 12 K21617400 Rear axle sprocket 2 60#-22T

B- 13 K02107500 Bearing 6007LLB 2

B- 14 K08606200 Snap ring R-62 2

B- 15 K02109500 Bearing 6009LLB 2

B- 16 K08607500 Snap ring R-75 2

B- 17 K22401101A Rear wheel polyurethane tire (outer) 2

B- 18 K22408901 Rear wheel connecting pipe 2

B- 18A K09103000 M10 x 30 bolt 8

B- 19 K22409000 Rear wheel connecting pipe shim Suitably 0.5mm

B- 20 K22401201 Rear wheel polyurethane tire (inside) 2

B- 21 K03040900 Pillow bearing UCFC209 2

B- 21A K09123000 M12 x 30 bolt 8

B- 22 K22401401 Rear axle collar A 1 φ55×φ45.2×21

B- 23 K22407000 Rear axle collar shim Suitably 1mm

No.



Ｒｅａｒ Ｒｕｂｂｅｒ　ｔｉｒｅ



GSV1000
 1108～

Code Parts Name Qt Specification Note

B- 1 K03010700 Pillow block UCP207 2

B- 1A K09145500 M14 x 55 bolt 4

B- 1B K221606802 Rear axle pillow stop fitting 2

B- 2 K21616900 Rear axle pillow puller 2

B- 3 K03010600 Pillow block UCP206 2

B- 3A K09124000 M12 x 40 bolt 4

B- 4 K21604403 Rear axle 1

B- 4A K09100206 M10 Large washer φ50×3 2

B- 5 K22052700 Transmission 1 H-34PH Remote

B- 5A K091040701 M10×140 Semi-threaded bolt 1

B- 6 K22608300 Transmission support 1

B- 7 K22403300 Disc brake plate 2

B- 7A K09127571 11T M12×75 Bolt 4

B- 7B K04034501 Key 10×8×45 Both round 2

B- 8 K22603600 Transmission sprocket 2 60#-14T

B- 8A K09082091 M8×20 Hollow set Togari 4

B- 9 K22670105 Lambda chain 2 60＃-60L

B- 10 K22401502 Rear axle collar (outside) 2

B- 11 K31527800 Front shaft spacer shim Suitably 1mm

B- 13 K02107500 Bearing 6007LLB 4

B- 14 K08606200 Snap ring R-62 2

B- 23 K22407000 Rear axle collar shim Suitably 1mm

B- 24 K21617000 Rear wheel 2

B- 25 K02209500 Bearing 6209LLB 2

B- 26 K21604603 Rear axle collar (medium) 1 φ55×φ45.2×17

No.



Ｃｏｎｖｅｙｏｒ



GSV1000
 1108～

Code Parts Name Qt Specification Note

C- 1 K21605002A Conveyor belt VG x 2 1

C- 2 K22610601 Conveyor lower plate 1 1108～

C- 2A K09123000 M12×30 Bolt 6

C- 3 K22605500 Conveyor roller (drive side) 1

C- 3A K04023501 Key 7×7×35 Single round 1

C- 4 K22605400 Conveyor roller (driven side) 1

C- 5 K03120500 Pillow block UCUP205 2

C- 6 K22613700 Conveyor sprocket 1 40#-32T 1108～

C- 6A K09080890 M8×8 Hollow set 2 1108～

C- 7 K21656202 Lambda chain 1 40#×70L 1108～

C- 8 K22650200 Roll ring 1 IMAO 908-030-01

C- 9 K21604801 Roll brush 1

C- 10 K22605900 Brush shaft 1

C- 10A K04012002 Key 5×5×20 Double round 2

C- 10B K04023501 Key 7×7×35 Single round 1

C- 11 K21609603 Brush shaft collar 2

C- 12 K03120500 Pillow bearing UCUP205 2

C- 12A K09100200 M10 Large washer φ25×2.3 4 1108～

C- 13 K22603900B Brush sprocket 1 40#-25T 1108～

C- 13A K09080890 M8×8 Hollow set 2

C- 14 K22670103 Lambda chain 1 40#×92L

C- 15 K22650200 Roll ring 1 IMAO 908-030-01

C- 16 K22601201L Brush bearing (left) 1 1108～

C- 16A K09100200 M10 Large washer φ25×2.3 2 1108～

C- 17 K22601201R Brush bearing (right) 1 1108～

C- 17A K09100200 M10 Large washer φ25×2.3 2

C- 18 K03010500 Pillow bearing UCP205 2

C- 18A K09124000 M12×40 Bolt 4

C- 19 K22603800 Brush intermediate sprocket 1

C- 20 K02104500 Bearing 6004LLB 2

C- 21 K08502000 Snap ring S-20 1

C- 22 K22606000 Brush intermediate sprocket shaft 1

C- 23 K22600801L Conveyor mounting frame (left) 1 1108～

C- 23A K09105000 M10×50 Bolt 1 1108～

C- 23B K09100204 M10 Large washer φ30×3.2 3

C- 24 K22600801R Conveyor mounting frame (right) 1 1108～

C- 24A K09105000 M10×50 bolt 1

C- 24B K09100204 M10 large washer φ30×3.2 3

C- 25 K22603800 Conveyor intermediate sprocket 1

C- 26 K02104500 Bearing 6004LLB 2

C- 27 K08502000 Snap ring S-20 1

C- 28 K22606000 Brush intermediate sprocket shaft 1

C- 28A K09102500 M10×25 Bolt 2

C- 29 K21607902 Conveyor pillow puller 2

No.



Ｈｏｐｐｅｒ



GSV1000
 1108～

Code Parts Name Qt Specification Note

D- 1 K22601000A Brush cover 1 1108～

D- 1A K09080201 M8 Large washer φ22×2.3 4

D- 2 K22601100BR Shutter bracket (right) 1

D- 2A K09082000 M8×20 bolt 5 1108～

D- 2B K09082500 M8×25 bolt 1

D- 2C K09080201 M8 large washer φ22×2.3 7

D- 2D K09080104 M8 Bag nut 1

D- 3 K0B2025DUT Bush K5F2025 with flange 2

D- 4 K21600704 Shutter 1

D- 4A K04023501 Key 7×7×35 One side round 1

D- 5 K22601100BL Shutter bracket (left) 1

D- 5A K09082000 M8×20 Bolt 5 1108～

D- 5B K09080201 M8 Large washer φ22×2.3 7

D- 5C K09084000 M8×40 bolt 2

D- 5D K09082500 M8×25 bolt 1

D- 5E K09080104 M8 Bag nut 1

D- 6 K21606604A Shutter open/close arm 1

D- 6A K09080890 M8×8 Hollow set 1

D- 7 K21608803 Shutter belt 1

D- 8 K21610302 Shutter belt holder 1

D- 9 K22600700B Hopper 1

D- 9A K09123500 M12×35 Bolt 6 1108～

D- 10 K21601302 Hopper horizontal rubber plate 2

D- 11 K21601501B Hopper horizontal rubber plate holder 2

D- 11A K09082500 M8×25 bolt 6

D- 12 K21613700 Hopper rubber plate (rear) 2

D- 12A K09082500 M8×25 bolt 4

D- 13 K21310500 Shutter handle fixing plate 1

D- 14 K09PHS12L Tie Rot End PHS-12L 1

D- 14A K09123500 M12×35 bolt 1

D- 15 K21606504 Shutter open/close shaft 1

D- 15A K09120101 M12 nut (left) 1

D- 16 K22004100A Handle drive boss 1

D- 17 K22004000 Handle drive cover 1

D- 17A K09080890 M8×8 Hollow set 2

D- 18 K22004200A Handle drive shaft 1

D- 18A K04012001 Key 5×5×20 Single round 1

D- 19 K03010400 Pillow bearing UCP204 1

D- 19A K09104000 M10×40 Bolt 2

D- 20 K22003900 Shutter open/close handle 1

D- 20A K09080890 M8×8 Hollow set 1

D- 20B K09060207 M6 Large washer φ40×3.2 1

D- 21 K22050500 Nigiri 1

D- 21A K09100107 M10 Three kinds of nuts 1

No.



Ｅｎｇｉｎｅ



GSV1000
 1108～

Code Parts Name Qt Specification Note

E- 1 K14754090A Seat Seat Assy 1 Mi600

E- 2 K22220100 Seat Color 4

E- 3 K22307100D Seat stand 1 1108～

E- 3A K22651300 Lever Latch 1 LL-66GR 1108～

E- 4 K31519100 Seat Retaining Bolt 2

E- 4A K09100103 M10 U nut 2

E- 5 K22600501 Seat mounting frame 1 1108～

E- 5A KRB054020 Rubber plate 5×40×200 1

E- 6 K22601401 Seat right cover 1

E- 6A K09060201 M6 large washer φ16×1 3

E- 7 K22601500 Seat front cover 1

E- 7A K09060201 M6 large washer φ16×1 4

E- 8 E00013051 Engine Vanguard 16PS 1 305447-0644-B5 

E- 9 K31513401A Hexagonal nipple 10A 1 PT3/8×NPT3/8

E- 10 K05820300 3/8 elbow (white) 1

E- 11 K05920312 3/8 long nipple (white) 125L 1

E- 12 K05820300 3/8 elbow (white) 1

E- 13 K05900300 3/8 plug (white) 1

E- 14 K97061202 Fuel Hose 1 φ6×φ12×170L

E- 15 K31566500 Fuel hose clip 1

E- 16 EB845125 Fuel filter 1

E- 17 K31555800 φ12 wire band 2

E- 18 K97061210 Fuel hose 1 φ6×φ12×450L

E- 19 K31558200 Fuel cock assembly 1

E- 20 K31557400 Gasoline tank 1

E- 20A K31558000 Fuel gauge hose 1

E- 20B K31558100 Gauge band 2 φ9

E- 21 K31557600 Tank strainer 1

E- 22 K31557500A Tank cap 1

E- 23 K10416400 Gasoline Tank Band 2

E- 23A K31557700 Gasoline tank band felt 2

E- 24 K22601900 Fuel tank stand 1

E- 24A KRB054030 Rubber plate 5×40×280L 2

E- 25 K22601600 Muffler heat shield 1

E- 25A K09061520 M6×15 bolt SUS 4

E- 25B K09060309 M6 spring washer SUS 4

E- 25C K09062091 M6 large washer φ16×1 SUS 4

E- 26 K31532400 Engine stopper (left) 1

E- 26A K09085000 M8×50 bolt 2

E- 27 K31532500 Engine Retaining bracket (right) 1

E- 27A K09085000 M8×50 bolt 2

E- 28 K31525000 Engine pull bracket 2

E- 29 K22601800 Frame ground rubber 1

E- 29A K09080203 M8 large washer φ30×3.2 2

E- 30 K40560000 Battery 1 40B-19L

E- 31 K31556300 Battery bed rubber 1

E- 32 K31557000 Battery frame assembly 1

No.



Ｗｏｒｋ　１



GSV1000
 1108～

Code Parts Name Qt Specification Note

F- 1 K22605200 Intermediate Shaft 1

F- 1A K04023501 Key 7×7×35 Single round 2

F- 2 K03010500 Pillow bearing UCP205 2

F- 2A K09104000 M10×40 Bolt 8

F- 3 K22604800 Working intermediate pulley A 1 7-B-1

F- 3A K09080890 M8×8 Hollow set 2

F- 4 K22604900 Working intermediate pulley B 1 4-B-1

F- 4A K09080890 M8×8 Holo set 2

F- 5 K22604700 Transmission Pulley 1 6-B-2

F- 5A K09081600 M8×16 Bolt 1

F- 5B K09080203 M8 Large washer φ30×3.2 1

F- 5C K09080890 M8×8 Holo set 2

F- 5D H20805408 Key 5×5×27 One side round 1

F- 6 K22608400 Belt holder C 2

F- 7 K22603501 Work tension lever 1

F- 7A K09080202 M8 Large washer φ26×2.6 1

F- 7B K0B1612DU Bush K5B1612 2

F- 7C K0B1008DU Bush K5B1008 1

F- 8 K22353600 Lever grip 1 IMAO OG40G

F- 9 K22604001 Working tension lot 1

F- 9A K09100200 M10 Washer Suitably

F- 9B K21353600 R Pin 1 φ10

F- 10 K09PHS10R Rod end PHS-10 1

F- 10A K09104000 M10 x 40 bolt 1

F- 11 K30442101A Belt tensioning spring 1

F- 12 K21814200 Spring pull bolt 1

F- 13 K22606401 Working tension arm 1

F- 13A K0B2515DU Bush K5B2515 2

F- 13B K09080204 M8 Large washer φ40×3.2 1

F- 14 K22606300A Working tension pulley shaft 1

F- 15 K08603500 Snap ring R-35 1

F- 16 K02202700 Bearing 6202LLU 1

F- 17 K21808300A Working tension pulley 1

F- 18 K08501500 Snap ring S-15 1

F- 19 K21617100 Traveling tension shaft 1

F- 19A K09100204 M10 Large washer φ30×3.2 2

F- 20 K22606500 Traveling tension arm 1

F- 20A K0B2515DU Bush K5B2515 2

F- 20B K31560400Grease nipple 1/8 45° Grease nipple 1/8 45° Grease nipple 1/8 45° Grease nipple 1/8 451

F- 21 K22603100 Traveling tension pulley shaft 1

F- 21A K09120200 M12 Large washer φ32 1

F- 22 K02203500 Bearing 6203LLU 2

F- 23 K30606600 Tension pulley B2 1

F- 24 K08501700 Snap ring S-17 1

F- 25 K30442101A Belt tension spring 1

F- 25A K09082500 M8×25 Bolt 1

F- 26 K21814200 Spring pull bolt 1

F- 27 K22608100 Engine shaft collar 1

F- 28 K22604600 Engine pulley 1

F- 28A KU3810000 UNF 3/8×1-24 bolt 1

F- 28B K09100204 M10 Large washer φ40×3.2 1

F- 28C K09080890 M8×8 Hollow set 2

F- 28D K04065000 Key 1/4×1/4×50 1

F- 29 K01384300 V belt LB-43 2 Super AG-X For traveling

F- 30 K01383600 V belt LB-36 1 Super AG-X For work

F- 31 K22607600 Belt holder A 2

F- 31A K22650300 UNF 5/16-24-16 bolt 2

F- 32 K22607600 Belt retainer A 3

F- 33 K21607702 Belt holder B 1

No.



Ｗｏｒｋ　２



GSV1000
 1108～

Code Parts Name Qt Specification Note

G- 1 K22353400 Reduction gear 1

G- 1A K09103500 M10×35 Bolt 4

G- 1B K0401B3501 Key 6×6×35 Single round 1

G- 1C K04012701 Key 5×5×27 Single round 1

G- 2 K22603700 Reduction gear output shaft sprocket 1 40＃-14

G- 2A K09080890 M8×8 Hollow set 2

G- 3 K22670104 Lambda chain 1 40#-95L

G- 4 K22308301A Reduction gear coupling 1 ALS-055-R-T25

G- 4A K09062041 M6×20 Hexagon socket head cap screw 2

G- 4B K22308321 Coupling rubber 1 ALS-055-R-EL

G- 5 K22604800 Working intermediate pulley A 1 7-B-1

G- 5A K09080890 M8×8 Hollow set 2

G- 6 K01384100 V belt LB-41 1 Super AG-X For reduction gears

G- 7 K22605300A Reduction gear intermediate shaft 1

G- 7A K04023501 Key 7×7×35 single round 1

G- 7B K04023502 Key 7×7×35 double round 1

G- 7C K04022201 Key 7×7×22 single round 1

G- 8 K03010500 Pillow bearing UCP205 3

G- 8A K09104000 M10×40 Bolt 12

G- 9 K22606200 Pinion bracket 1

G- 9A K09123000 M12×30 Bolt 1

G- 9B K20251500 Grease nipple 1/8 straight 1

G- 10 K02105500 Bearing 6005LLB 1

G- 11 K08604700 Snap ring R-47 1

G- 12 K20202900 Reduction Pinion 1

G- 12A K09080203 M8 Large Washer φ30×3.2 1

G- 13 K20205000 Needle bearing washer 2

G- 14 K02018160 Needle bearing HK1816 2

G- 15 K21614900 Intermediate gear A 1

G- 16 K08501800 Snap ring S-18 1

G- 17 K22670102 Lambda Chain 1 40＃-89L

G- 18 K22602600 Pinion bracket puller 1

G- 18A K09082500 M8 x 25 bolt 1

G- 19 K22602700 Working intermediate tension bracket 1

G- 20 K21808300A Working tension pulley 1

G- 21 K02202700 Bearing 6202LLU 1

G- 22 K08603500 Snap ring R-35 1

G- 23 K08501500 Snap ring S-15 1

G- 24 K22606300A Working tension pulley shaft 1

G- 25 K22601301 Reduction gear belt cover 1

G- 25A K09060201 M6 large washer φ16×1 3

G- 26 K22608802 Reduction gear belt cover fixing plate 1

G- 26A K09060201 M6 large washer φ16×1 2

G- 27 K22610001 Battery cover 1

G- 27A K09060201 M6 large washer φ16×1 1

G- 28 K22600900L Conveyor chain cover (left) 1

G- 28A K09080202 M8 large washer dia. 26 x 2.6 4

G- 29 K22600900R Conveyor chain cover (left) 1

G- 29A K09080202 M8 large washer dia. 26 x 2.6 4

G- 30 K22650200 Roll ring 1 IMAO 908-030-01

No.



Ｔｒａｎｓｍｉｓｓｉｏｎ



GSV1000
 1108～

Code Parts Name Qt Specification Note

H- 1 K22602000 Transmission switching bearing 1

H- 1A K09080202 M8 Large washer φ26×2.6 2

H- 2 K22604101 Transmission switching shaft 1

H- 2A K09053541 M5×35 Hexagon socket bolt 1

H- 3 K09PHS12R Lot end PHS-12 R 1

H- 4 K22604201 Change lot link A 1

H- 4A K09100104 M10 Bag nut 1

H- 5 K09PHS10R Lot end PHS-10 1

H- 6 K22604301 Change lot link B 1

H- 6A K09100101 M10 nut (left) 1

H- 7 K09PHS10L Lot end PHS-10 L 1

H- 8 K09PHS10R Lot End PHS-10 1

H- 9 K09PHS12R Lot end PHS-12 1

H- 10 K22604401 Change lot 1

H- 10A K09100104 M10 Bag nut 1

H- 11 K20241700 Hammering grip 1

H- 12 K22613900 Change guide plate 1 1108～

H- 13 K22602200A Change lever cover 1

H- 14 K21650600 Disc brake caliper 2 DB-2005 Brake pads included

〃 K21650620 Disc Brake Pads 2

〃 K21650630 Disc Brake Seal Kit 2

H- 15 K22609101AR Disc Brake Bracket (Right) 2

H- 16 K22609101AL Disc Brake Bracket (left) 2

H- 17 K21655003 Copper Pipe 1000L 1 Master cylinder to three-way union

H- 18 K14772200→K22652100 Copper Pipe 600L 1 3-way union to caliper right

H- 19 K31565020 Copper pipe 1320L 1 3-way union to caliper left

H- 20 K14772800 Three-way union 1

H- 21 K22602500 Left caliper cover 1

H- 22 K21603101A Disc brake bracket plate 4

H- 23 K14772660 Brake oil reserve tank 1

H- 23A K09060201 M6 large washer φ16×1 2

H- 24 K14772700 Reservoir hose 1 950L

H- 24A N32003000 Hose band φ14 2

H- 25 K14772560 Master cylinder assembly 1

H- 26 K22651500 Cup Holder 1

No.



Ｐｅｄａｌ．Ｗｉｒｅ



GSV1000
 1108～

Code Parts Name Qt Specification Note

I- 1 K21613401 Side brake wire fitting 1

I- 2 K20106700 Brake return spring 1 φ1.2×11×82

I- 2A K09082001 M8×120 bolt 1

I- 2B K09062000 M6×20 Bolt 1

I- 2C K09060107 M6 3-class nuts 1

I- 3 K21610702A Diff lock wire 1

I- 4 K20241000 Diff lock lever 1

I- 4A K09080104 M8 bag nut 2

I- 5 K21610702A Parking brake key wire 1

I- 5A K09083000 M8 x 30 bolt 1

I- 5B K09080103 M8 U nut 1

I- 6 K20241000 Side brake lever 1

I- 6A K09080104 M8 bag nut 2

I- 7 K32850116 Choke wire 1

I- 8 K14903000 Choke wire mounting stand 1

I- 9 K14903100 Choke wire reversing plate 1

I- 9A K09080109 M8 nut SUS 4

I- 9B K09080209 M8 Washer SUS 2

I- 10 K31532200 Wire fixing bracket 2

I- 10A K09040641 M4×6 Hexagon socket head cap bolt 2

I- 11 K32850117 Piano wire 1 110L

I- 12 K22602301 Clutch link bar 1

I- 12A K22650500 Grommet 1 C-30-NG-79-P-EP-UL

I- 13 K22607000 Clutch/brake pedal boss 2

I- 13A K31508100 Dump main arm retaining bolt 2

I- 13B K31504200 M10 Large washer φ35×3 2

I- 13C K31560410 Grease nipple 1/8 90deg. 2

I- 13D K0B2515DU Bush K5B2515 4

I- 14 K21612200 Pedal return spring 2 φ2.0×18×115

I- 14A K09085000 M10×50 Bolt 2

I- 14B K09080103 M10 U nut 4

I- 15 K22607500 Clutch/brake pedal arm 2

I- 15A K09085060 Roll pin φ8×50 1

I- 15B K21602633A φ8 hose 1 35mm

I- 16 K22607300 Pedal 3

I- 16A K09082500 M8×25 Bolt 3

I- 16B K22650600 Non-slip seal 3 90×120

I- 17 Ｋ22607400Ａ Accelerator pedal arm 1

I- 17A K09085060 Roll pin φ8×50 1

I- 17B K21602633A φ8 hose 2 20mm

I- 18 K21612200 Pedal return spring 1 φ2.0×18×115

I- 18A K0985000 M8×50 Bolt 1

I- 19 K22607000 Accelerator pedal boss 1

I- 19A K31508100 Dump main arm retaining bolt 1

I- 19B K31504200 M10 Large washer φ35×3 1

I- 19C K31560410 Grease nipple 1/8 90deg. 1

I- 19D K0B2515DU Bush K5B2515 2

I- 20 K22607200 Gas pedal wire holding plate 1

I- 20A K09082500 M8×25 Bolt 2

I- 20B K09080202 M8 large washer φ25×2.3 4

I- 21 K22603000A Gas pedal wire 1

I- 22 K22603301 Traveling clutch wire 1

I- 22A K09083000 M8×30 bolt 1

I- 23 K22608600 Pedal stopper 1

I- 23A K09086500 M8×65 bolt 1

I- 23B K31750300 Stopper rubber 1 KI-40

I- 23C K09080204 M8 Large washer φ40×3.2 1

I- 23D KRB054010 Rubber plate 5×40×50L 1

No.



Ｗｉｒｉｎｇ



GSV1000
 1108～

Code Parts Name Qt Specification Note

J- 1 K21653001 Hour meter 1 SYS-3

J- 2 K22608200 Engine Main Harness 1

J- 2A K22650700 UNC No. 8-32 Nut 1

J- 2B K0H003020 Flat fuse 20A (1 spare) 2

J- 3 K31562799A Key switch assembly 1

J- 4 K10814222 Vanguard mounting red terminal wiring each 1

J- 5 K31556700 Battery terminal (-) 1

J- 6 K31556900 Terminal cover (black) 1

J- 7 K22650900 Battery cable 800L 1

J- 8 K31556600 Battery terminal (+) 1

J- 9 K31556800 Terminal cover (red) 1

J- 10 K22651000 Battery cable 1050L 1

J- 11 K22651100 Battery cable 600L 1

J- 12 K31558500B Magnet switch 1

J- 12A K09062500 M6×25 bolt 2

J- 12B K31527900 Collar 2

J- 12C K09060130 M6 flange nut 2 HA548B

J- 13 K15190070 Speedometer 1 HA548B

J- 14 K40560800A Engine tachometer 1 PET-304

J- 15 K22650800 Battery cable 450L 1

No.



Ｄｒａｇ　Ｂｒｕｓｈ　１



GSV1000
 1108～

Code Parts Name Qt Specification Note

K- 1 K22607901 Slip-in Fixing Brackets 1

K- 1A K22614900 Slip-in fixing bolt 2

K- 1B K09100104 M10 Bag nut 4

K- 2 K22651600 Grating brush 1 Same as K-7

K- 2A K09085000 M8 x 50 bolt 4

K- 2B K09080104 M8 bag nut 4

K- 3 K22611500 Grooming brush mounting plate A 1

K- 3A K09082500 M8×25 bolt 4

K- 3B K09080103 M8 U nut 4

K- 4 K22611600 Grooming brush mounting plate B 2

K- 4A K09122500 M12×25 Bolt 2

K- 4B K09120204 M12 Large washer Ф30×3.2 4

K- 4C K09120104 M12 Bag nut 2

K- 5 K20211000 Spring 4

K- 6 K22611700 Grooming brush mounting plate C 1

K- 6A K09129000 M12×90 Bolt 2

K- 6B K09120103 M12 U nut 2

K- 7 K22651600 Grooming brush 1 Same as K-2

K- 7A K09085000 M8×50 bolt 4

K- 7B K09080104 M8 Bag nut 4

No.



Ｄｒａｇ　Ｂｒｕｓｈ　２



GSV1000
 1108～

Code Parts Name Qt Specification Note

L- 1 K22606702L Sliding brush lifting arm B (left) 1 1108～

L- 2 K22606702R Sliding brush lifting arm B (right) 1 1108～

L- 3 K22606602L Sliding brush lifting arm A (left) 1 1108～

L- 3A K0B2515DU Bush K5B2515 2

L- 3B K31504200 M10 Large washer φ35×3 1

L- 3C K09080201 M8 Large washer φ22×2.3 3

L- 3D K20251500 Grease nipple 1/8 straight 1

L- 4 K22606602R Sliding brush lifting arm A (right) 1 1108～

L- 4A K0B2515DU Bush K5B2515 2

L- 4B K31504200 M10 Large washer φ35×3 1

L- 4C K09080201 M8 Large washer φ22×2.3 3

L- 4D K20251500 Grease nipple 1/8 straight 1

L- 5 K22612001 Brush lifting arm link pin 5 1108～

L- 5A K09080104 M8 Bag nut 5

L- 6 K22611901 Brush lifting arm link B 2 1108～

L- 7 K22611801 Brush lifting arm link A (left) 1 1108～

L- 7A K09080890 M8×8 Hollow set 1

L- 7D K09080203 M8 Large washer φ30×3.2 1

L- 8 K22614300 Brush lifting arm link A (right) 1 1108～

L- 8A K09080890 M8×8 Holo set 1

L- 8B K09080203 M8 large washer φ30×3.2 1

L- 9 K22606802L Brush fulcrum bracket (left) 1 1108～

L- 9A K0B2020DU Bush K5B2020 2

L- 10 K22606802R Brush fulcrum bracket (right) 1 1108～

L- 10A K0B2020DU Bush K5B2020 2

L- 11 K22611000 Grooming brush lifting shaft 1 1108～

L- 11A K04013501 Key 5×5×35 single round 2

L- 11B K04014002 Key 5×5×40 Double round 2

L- 12 K22611400 Lifting lower arm 2 1108～

L- 12A K09080890 M8×8 Hollow set 2

L- 13 K22612200 Brush fulcrum bearing 1 1108～

L- 13A K0B2015DU Bush K5B2015 2

L- 13B K09082500 M8×25 Bolt 2

L- 14 K22612100 Brush fulcrum bearing A 1 1108～

L- 14A K09080201 M8 Large washer φ22×2.3 2

L- 15 K22611300 Lifting upper arm 2

L- 15A K0B2015DUT Bush K5F2015 with flange 4

L- 16 K22611100 Lifting upper arm fulcrum fitting 2 1108～

L- 16A K0B2020DU Bush K5B2020 4

L- 16B K09080201 M8 large washer φ22×2.3 4

L- 17 K22611200 Lifting upper arm fulcrum shaft 2 1108～

L- 17A K09080203 M8 large washer φ30×3.2 4

No.



Ｄｒａｇ　Ｂｒｕｓｈ　３



GSV1000
 1108～

Code Parts Name Qt Specification Note

M- 1 K31763200 Keep Relay 1 OMRON LY2 12VDC

M- 2 K31763100→K22652200 Relay Sockets 1 PTF08A

M- 3 K22612900 Relay Harnesses 1 1108～

M- 4 K22613000 Relay Harnesses and Earth 1 1108～

M- 5 EK5H2764125 Contact A Relays 1 5H276-41251 1108～

M- 6 K32316900 Relay Conversion Harnesses 1

M- 7 K22613100 Relay Switch Relay Wires 1 1108～

M- 8 K22613200 Limit switch relay wire 1 1108～

M- 8A K0H003010 Fuse 10A 1 1108～

M- 9 K22609802 Relay box 1

M- 10 K22612601 Relay box cover 1 1108～

M- 11 K22613300 Electric cylinder 1 1108～

M- 11A K09083500 M8 x 35 bolt 1

M- 11B K09080103 M8 U nut 1 　

M- 12 K22612401 Electric cylinder bracket 1 1108～

M- 13 K22612300 Limit switch mounting plate 1 1108～

M- 13A K09061200 M6×12 Bolt 2

M- 13B K09060201 M6 large washer φ16×1 2

M- 14 K22613400 Limit switch 1 1108～

M- 14A K09041200 M4×12 bolt 2

M- 15 K22613500 Switch harness 1 1108～

M- 16 K22651700 Pilot lamp 1 APS111DNR 1108～

M- 17 K22651800 Seesaw switch with LED 1 1108～

M- 18 K22612800 Switch box lid 1 1108～

M- 18A K09051236 M5×12 Treammer P=3 4 With SW and W

M- 19 K22612700 Switch box 1

M- 20 K22613600 Brush up/down switch 1 WR-11KLE

M- 21 K22651900 Clamp 1 SM-2229-2 1108～

M- 22 K22612500 Brush up/down switch box 1

M- 22A K09051036 M5×10 Treamer P=3 2 With SW and W

M- 23 K22614000 Brush lifting link bar 1 1108～

M- 24 K22614200 Electric cylinder end fitting shim 2 1108～

M- 25 K22614100 Electric cylinder end fitting 2 1108～

M- 25A K09085000 M8×50 Bolt 3

M- 25B K09080103 M8 U nut 3

M- 26 K22614400 Electric cylinder extension 1 1108～

No.



Ｄｅｃａｌ

3

OPEN CLOSE

CLUTCH BRAKE ACCELERATOR

1

>15°

WARNING

If you can read this sign,a 

guard has been removed.

Do not operate without 

guard.

DANGER

No Fires

GASOLINE
ONLY

EXHAUST

min   /
-1

パーツ / PARTS＃
EB394018S
EB272490S
EB492932S
K22670104
K22670100
K22670102
K22670103
K22650200
K01384300
K01383600
K01384100
K21610702A
K32850116
K22603000
K22603301

名称
エアエレメント
フォームエレメント
オイルエレメント
ラムダチェーン
ラムダチェーン
ラムダチェーン
ラムダチェーン
ロールリング
Vベルト Super AG-X
V ベルト Super AG-X
V ベルト Super AG-X
DIFF・パーキングワイヤー
チョークワイヤー
アクセルワイヤー
走行クラッチワイヤー

PARTS NAME
AIR FILTER
FORM FILTER
ENGINE OIL ELEMENT
CHAIN
CHAIN
CHAIN
CHAIN
CHAIN TENSION
V BELT SUPER AG-X
V BELT SUPER AG-X
V BELT SUPER AG-X
DIFF・PARKING WIRE
CHOKE WIRE
ACCELERATOR WIRE
CLUTCH WIRE

サイズ / SIZE

40＃-95L
40＃-68L
40＃-89L
40＃-92L

LB-43
LB-36
LB-41

数量 / Qty
1
1
1
1
1
1
1
2
2
1
1
2
1
1
1

設置箇所詳細
エンジン
エンジン
エンジン
減速機 -コンベア中間
コンベア中間 -コンベア
中間ギア A- ブラシ中間
ブラシ中間 -ブラシ
チェーンテンション
エンジン -ミッション
エンジン -作業中間 A
作業中間 B- 減速機中間

Place detail
ENGINE
ENGINE
ENGINE
SP REDUCER - CONVEYOR M
CONVEYOR M - CONVEYOR
M GEAR A - BRUSH M
BRUSH M - BRUSH
CHAIN TENSION
ENGINE - MISSION
ENGINE - OPERATION M A
OPERATION M B - SP REDUCER M

FIRE RISK

WARNING

CAUTION
Do not change gear before

Stopping.

Brush/

OFF ON

OFF

AUTO

MANUAL

WORK/

Brush
UP

DOWN



GSV1000
 1108～

Code Parts Name Qt Specification Note

N- 1 KM810011A PL SEAL No.11 1

N- 2 KM810012A PL SEAL No.12 2 Safety cover...

N- 3 KM810013A PL SEAL No.13 1 Fires are strictly forbidden

N- 4 KM810014A PL seal No. 14 1 Gasoline

N- 5 KM810015A PL seals No. 15 1

N- 6 KM810016A PL seals No. 16 1

N- 7 KM810017A PL seals No. 17 1 Muffler

N- 8 KM810032A PL seals No. 32 1 Ignition Caution

N- 9 KM810027A PL seals No. 27 1 Tachometer PET frame

N- 10 KM810025A PL seals No. 25 1 PARKING

N- 11 KM810028A PL seals No. 28 1 Differential lock

N- 12 KM810029A PL seals No. 29 1 Work lever

N- 13 KM810048A PL seals No. 48 2

N- 14 KM810030A PL seal No. 30 1 Shutter open/close

N- 15 K22681000 Transmission gear 1

N- 16 KM810031A PL seal No.31 1 Shutter scale

N- 17 K22680300 Clutch 1

N- 18 K22680400 Brake, gas pedal 1

N- 19 K22680500 Hopper front 1 300L

N- 20 K22680600 Brush cover 1 350L

N- 21 K22680700 Hopper side sticker right 1

N- 22 K22680800 Hopper side sticker left 1

N- 23 K22680900 Consumable parts list 1

N- 24 K22681100 Switch nameplate 1 Option

N- 25 K22681200 Brush OFF⇔ON 1 Option

N- 26 K22681300 Brush actuation switch 1 Option

No.




